
1

Prospects of Efficient Wa
Management and Water Reu

Country Study Turkey

Prepared within the Framework of the EM

“Efficient Management of Wastewater, its Treatm
Mediterranean Countries”

This project is funded by the Europe

May 2004

Chemistry Department, Faculty of Sci
Yıldız Technical University, İstanbul, T

Department of Wastewater Managem
Hamburg University of Technology, G
stewater
se in Turkey

Water Project

ent and Reuse in the

an Union.

ence and Art
urkey

ent
ermany



EMWATER PROJECT COUNTRY STUDY TURKEY SUMMARY

2

SUMMARY

Turkey plays an important role as a bridge between Europe and the Middle East.
Historically Turkey has been a strong agricultural country with favorable climate
[...]
Study of the Technical University Istanbul based on data from DIE (State
Statistics Organisation)

DPT 2000
DPT (Turkish State Planning Organisation)
Turkish 8.th Development Plan; Public Water Sewerage,
Treatment Systems and Solid Waste Contral Special
Experts Commission Report,   Ankara-2000

DPT 2001
DPT (Turkish State Planning Organisation)
Turkish 8.th Development Plan; Water Basins Employement
Management Special Experts Commission Report,   Ankara-2001

DPT 2002
Esen Sıtkı Ersin, DPT (Turkish Planning Organisation)
Environmental Infrastructure of Turkey, Financial Need,
Profit-Cost Analysis and Strategy Proposals (2002-2003)
DTP Publication, 2002.

FAO 1985
Water quality for Agriculture, 1985: Recommendations of the FAO (Food and
Agriculture Organization of the United Nations) for the quality of water used for
irrigation purposes, downloadable http://WWW.fao.org/

FAO 2003
Website of the Food and Agriculture Organisation of the UN (FAO)
http://WWW.fao.org/landandwater/swlwpnr/reports/y-tr/tr.htm.

Güler Ayman Birgül 1999
Water Management In TurkeyTODAİE (Turkish and Middle East Public
Administration Organisation) Publication – 1999

http://www.fao.org/landandwater/swlwpnr/reports/y-tr/tr.htm
http://www.fao.org/landandwater/swlwpnr/reports/y-tr/tr.htm


EMWATER PROJECT COUNTRY STUDY TURKEY REFERENCES

51

İller Bank 1985
İller Bank (Bank of Provinces); Regulations About the Water
Supply of Cities and Towns, 1985

İller Bank 1982
İller Bank (Bank of Provinces): Regulations About Sewerage
Systems of Cities and Towns, 1982

KA 2004
Korrespondenz Abwasser 3/2004, Magazine of the German Wastewater
Association ATV

Meteo 2002
The General Directorate of Meteorological Works,
Meteorological Statistics – 2002

Salgot, M.and Angelakis, A.N. 2001
Guide Lines and Regulations on Wastewater Reuse,
Decentralized Sanitation and reuse, edited by Lens, P. Zeeman,G.and
Lettinga, G, IWA Publishing

Sarikaya, H.Z. and Eroglu, V. 1993
Wastewater reuse potential in Turkey: Legal and technical aspects.
Water, Science and Technology 27, No 9, pp 131-137

Wendland, C., Behrendt, J., Otterpohl, R. 2003
Sanitation concepts for small communities. Contribution to the decision
making process for the pilot plants within the EMWATER-Project. Report
available on http://www.emwater.org

Websites of Metropolitan Municipalities and Water and Sewerage Administrations in
Turkey.

WHO, Health Guidelines for the Use of Wastewater in Agriculture and Aquaculture,
Geneva, 1989

http://www.emwater.org/


EMWATER PROJECT COUNTRY STUDY TURKEY CONTACTS

52

11. CONTACTS

Professor Dr.-Ing Ralf Otterpohl (otterpohl@tuhh.de)

Dr.-Ing. Joachim Behrendt (j.behrendt@tuhh.de)

Dipl.-Ing. Claudia Wendland (c.wendland@tuhh.de)

Department of Wastewater Management

Hamburg University of Technology

Eissendorfer Straße 42

21071 Hamburg

www.tuhh.de/aww

Professor Göksel Akcin (akcin@yildiz.edu.tr)

Chemistry Department

Faculty of Science and Art

Yıldız Technical University

Davutpaşa, İstanbul, Turkey

Dip. Ing. Vahap Balman (vahap@hbalman.com)

Technical Consultant

Nava Inc.

Mithatpaşa Caddesi No 62/22

06420 Kızılay Ankara, Turkey

http://www.tuhh.de/aww


EMWATER PROJECT COUNTRY STUDY TURKEY ANNEX

53

ANNEX A

INFLUENT AND EFFLUENT CHARACTERISTICS IN İSTANBUL PAŞAKÖY W. W. T. P.

Date Discharg

Months m³/day influent effluent influent effluent influent effluent influent effluent

January 2003 64.822 166 6 247 7 37,7 13,9 2,8 2,1

February 2003 39.912 65 5 148 9 19,2 12,0 1,9 1,4

March 2003 66.626 119 13 199 18 25,7 15,1 3,0 1,9

April 2003 71.042 159 19 211 24 27,8 13,9 3,0 2,0

May 2003 60.193 238 31 305 24 44,5 22,0 4,3 3,2

June 2003 46.661 274 27 384 18 78,0 25,0 5,8 4,3

July 2003 44.338 234 6 348 5 58,9 8,0 4,1 2,7

August 2003 41.914 264 5 413 5 56,8 9,4 3,3 2,4

September 2003 41.890 258 9 420 6 60,5 12,2 5,2 3,0

October 2003 50.906 274 8 400 5 61,1 13,0 4,0 3,0

November 2003 61.880 213 29 294 63 39,9 9,9 3,2 2,6

December 2003 60.634 150 23 212 65 28,9 13,7 2,9 2,1

Average 62.467 201 16 298 21 44,9 14,0 3,6 2,6

BOD 5 (MG/L) S.S. (mg/l) Total N (mg/l) Total P (mg/l)



EMWATER PROJECT COUNTRY STUDY TURKEY ANNEX

54

Parameter Max. Concentration 
mg/l

Minimum Treatment 
Efficiency (%)

BOD5 25 70-90
COD 125 75
T.S.S.
     N > 10 000 35 70
     2000 < N < 10 000 60 90

Total Nitrogen
     P > 100 000 10 70-80
     10 000 < P < 100 000 15 70-80

Total Phosphorous
     P > 100 000 1 80
     10 000 < P < 100 000 2 80

P : Design Population of the project area.

Annex B

DISCHARGE STANDARDS OF DOMESTIC W.W.FOR SENSITIVE AREAS 
(EU 1991)



EMWATER PROJECT COUNTRY STUDY TURKEY ANNEX

ANNEX  C
55

PUBLIC W ATER  SUPPLY IN TH E M UNICIPALITIES O F TUR K EY

Provinces

No.of Total 
M unicipalit

ies
Population of 
M unicipalities

No.of 
M unicipalit

ies

Percentage 
in Total 

M unicipalit
y 

Population

No.of 
M unicipalit

ies

Percentage in 
Total 

M unicipality 
Population

TUR K EY 3 215 53 377 431 1 879 75,3 170 16,8

Adana 53 1 567 944 48 91,5 2 70,7
Adýyam an 28 409 832 25 92,7 - -
Afyon 108 644 053 104 95,2 - -
Aðrý 12 265 494 11 89,6 - -
Am asya 29 248 195 27 76,6 - -
Ankara 67 3 712 005 64 97,7 10 87,6
Antalya 103 1 413 280 99 96,4 3 40,5
Artvin 12 95 581 11 92,5 - -
Aydýn 54 663 127 53 96,7 1 21,6
Balýkesir 52 691 665 45 74,9 5 8,6
Bilecik 15 141 041 15 99,2 2 3,3
Bingöl 13 141 510 12 45,5 - -
Bitlis 15 254 642 12 93,1 - -
Bolu 13 153 389 13 96,7 - -
Burdur 29 175 616 26 92,6 - -
Bursa 55 1 800 896 49 83,2 10 73,5
Çanakkale 34 276 966 33 96,1 3 38,3
Çankýrý 28 182 168 26 94,5 - -
Çorum 38 362 467 33 89,2 1 44,5
D enizli 100 668 806 84 83,5 - -
D iyarbakýr 32 954 496 29 88,9 3 56,6
Edirne 26 269 882 26 96,9 2 60,0
Elazýð 26 432 086 20 84,3 1 1,4
Erzincan 29 247 235 27 86,0 - -
Erzurum 39 613 806 39 95,7 4 56,5
Eskiþehir 32 606 393 30 98,1 3 79,6
G aziantep 28 1 074 178 28 99,9 4 86,1
G iresun 31 329 820 19 82,4 - -

G üm üþhane 18 115 729 18 93,4 - -
H akkari 8 159 264 6 68,9 - -
H atay 76 954 148 73 96,0 - -
Isparta 50 421 763 46 97,1 1 35,2
Ýçel 70 1 404 078 68 96,3 10 59,3
Ýstanbul 74 9 838 860 71 91,5 45 92,1
Ýzm ir 89 3 015 330 72 91,9 13 22,5
Kars 10 147 092 10 96,2 - -
Kastam onu 21 176 609 21 98,0 2 38,8
Kayseri 65 895 194 58 95,4 2 59,9
Kýrklareli 26 240 129 23 63,7 2 23,3
Kýrþehir 30 196 220 29 93,7 - -
Kocaeli 45 1 089 256 39 93,8 7 49,9
Konya 206 1 920 108 205 98,6 7 43,0
Kütahya 77 481 539 73 94,5 2 11,0
M alatya 54 686 355 49 93,9 - -
M anisa 84 919 718 75 95,0 3 0,7
Kahram anm a 64 741 617 52 87,8 1 0,4
M ardin 31 501 829 24 78,7 - -
M uðla 61 445 940 56 91,5 1 7,2
M uþ 27 252 721 21 84,8 - -
Nevþehir 45 236 901 43 96,4 1 6,1
Niðde 52 271 410 36 75,5 - -
O rdu 72 651 672 54 68,2 16 18,3
Rize 21 239 997 20 69,6 - -
Sakarya 40 517 550 42 99,2 14 59,7
Sam sun 51 739 758 39 88,7 12 53,3
Siirt 13 178 416 13 98,8 1 -
Sinop 11 107 103 11 97,2 - -
Sivas 46 513 092 45 92,8 - -
Tekirdað 33 500 123 28 83,5 2 1,4
Tokat 77 598 165 75 84,9 2 0,8
Trabzon 77 727 320 56 77,7 6 32,8

M unicipalities having 
Public W ater System

M unicipalities H aving W ater 
Treatm ent Plants



EMWATER PROJECT COUNTRY STUDY TURKEY ANNEX

ANNEX D
56

Provinces

No.of Total
Municipalitie

s
Population of

Municipalities
No. Of

Municipalities

Percentage in
Total municipality

Population
No. Of

Municipalities

Percentage in Total
Municipality
Population

TURKEY 3 215 53 377 431 1 879 75,3 170 16,8

Adana 53 1 567 944 27 83,9 2 4,9
Adıyaman 28 409 832 12 77,1 2 45,2
Afyon 108 644 053 88 79,5 1 19,2
Ağrı 12 265 494 9 46,4 - -
Amasya 29 248 195 24 86,2 - -
Ankara 67 3 712 005 55 96,1 12 87,1
Antalya 103 1 413 280 24 30,9 16 27,5
Artvin 12 95 581 9 67,8 - -
Aydın 54 663 127 18 58,4 5 42,1
Balıkesir 52 691 665 42 87,5 5 14,0
Bilecik 15 141 041 13 89,1 - -
Bingöl 13 141 510 8 77,4 - -
Bitlis 15 254 642 6 55,6 - -
Bolu 13 153 389 13 95,2 2 19,7
Burdur 29 175 616 18 75,2 1 9,9
Bursa 55 1 800 896 50 97,3 9 74,7
Çanakkale 34 276 966 27 78,9 1 0,6
Çankırı 28 182 168 18 76,2 - -
Çorum 38 362 467 25 87,6 1 44,1
Denizli 100 668 806 57 71,7 - -
Diyarbakır 32 954 496 22 65,3 - -
Edirne 26 269 882 17 75,8 - -
Elazığ 26 432 086 11 78,4 1 60,4
Erzincan 29 247 235 13 62,7 1 43,3
Erzurum 39 613 806 32 92,6 - -
Eskişehir 32 606 393 16 79,3 3 71,7
Gaziantep 28 1 074 178 23 95,9 3 79,5
Giresun 31 329 820 21 66,2 - -
Gümüşhane 18 115 729 13 73,4 - -
Hakkari 8 159 264 2 27,4 - -
Hatay 76 954 148 16 33,7 1 13,3
Isparta 50 421 763 42 85,1 2 39,2
İçel 70 1 404 078 18 60,8 7 47,9
İstanbul 74 9 838 860 62 83,9 41 80,7
İzmir 89 3 015 330 67 84,8 5 68,3
Kars 10 147 092 4 56,3 - -
Kastamonu 21 176 609 18 50,9 - -
Kayseri 65 895 194 30 74,0 - -
Kırklareli 26 240 129 22 87,2 - -
Kırşehir 30 196 220 9 53,0 - -
Kocaeli 45 1 089 256 30 80,5 4 19,1
Konya 206 1 920 108 93 65,6 4 5,0
Kütahya 77 481 539 68 87,0 2 35,1
Malatya 54 686 355 37 80,8 - -
Manisa 84 919 718 64 83,3 4 33,7
Kahramanmaraş 64 741 617 15 68,9 2 9,2
Mardin 31 501 829 18 46,3 - -
Muğla 61 445 940 16 39,8 5 11,8
Muş 27 252 721 8 29,7 - -
Nevşehir 45 236 901 29 71,9 3 11,1
Niğde 52 271 410 16 51,5 2 37,5
Ordu 72 651 672 47 51,0 3 32,9
Rize 21 239 997 15 51,5 - -
Sakarya 40 517 550 18 74,7 - -
Samsun 51 739 758 22 79,1 3 14,5
Siirt 13 178 416 13 85,5 - -
Sinop 11 107 103 11 91,7 - -
Sivas 46 513 092 36 87,3 - -
Tekirdağ 33 500 123 20 73,3 1 18,2
Tokat 77 598 165 66 87,4 1 0,4
Trabzon 77 727 320 41 55,0 1 1,9
Tunceli 10 56 932 9 83,5 - -
Şanlıurfa 26 914 185 12 71,5 1 38,0
Uşak 24 222 924 19 81,5 - -

SEWERAGE AND WWTP IN THE MUNICIPALITIES OF TURKEY
Municipalities Having Sewarage

System Municipalities Having WWTP



EMWATER PROJECT COUNTRY STUDY TURKEY ANNEX

57

BASIC DESIGN DATA
Total Plant Area 182 Ha
Main Interceptor 3,45 x 4,60 m box culvert-gravity flow
Equivalent Population to be Served 3,9 Million (2002)-6,3 Million (2025)
Wastewater Inflow- 765.000 m³/d (2002)
Dry Weather Flow -1.377.000 m³/d (2025)
Peak Storm Weather Flow 1.530.000 m³/d (2002)-2.754.000 m³/d (2025)
Sludge Cake Production 700 m³/d (2002)-1.130 m³/d (2025)
Biogas Production 60.000 m³/d (2002)-96.000 m³/d (2025)
Power Supply 10 MW
PRELIMINARY TREATMENT STATION
Total Use Area 11.000 m²
Coarse Screen Openness 40 mm
Fine Screen Openness 15 mm
10 Aerated Grit/Scum Chambers
Volume (each of Double Chambers) 584 m³
Surface 209 m²
Detention Time 11 min
PRIMARY SEDIMENTATION TANKS
10 Circular Sedimentation Tanks
Volume, per unit 7600 m³
Surface Area 1.963 m²
Diameter 50 m
Depth 5 m
Detention Time 1.5 hr
AERATION TANKS
10 Rectangular Tanks with Surface Aerators
Volume, per unit 13.000 m³
Surface Area (153 x 17 m) 2.600 m²
Depth 5 m
Detention Time 4 hr
FINAL SEDIMENTATION TANKS
20 Circular Sedimentation Tanks
Volume, per unit 9200 m³
Surface Area 2.376 m²
Diameter 55 m
Depth 5 m
Detention Time 3 hr
RETURN SLUDGE PUMPING STATION
3 Tubular Casing Pumps
Maximum Capacity (for each) 1,84 m³/sec
RAW  SLUDGE THICKENERS
7 Circular Sedimentation Tanks
Volume, per unit 1.964 m³
Surface Area 491 m²
Diameter 25 m
Depth 4 m
Detention Time 2 day
DIGESTERS
8 Cylindrical Prestressed Concrete Tanks
Volume, per unit 11.250 m³
Diameter 25 m
Height 35 m
Detention Time 14 day
GAS STORAGE TANK
2 Cylindrical Storage Tanks
Volume, per unit 4.000 m³
Diameter 22 m
Height 17 m

DIGESTED SLUDGE THICKENERS
5 Cylindrical Sedimentation Tanks
Volume, per unit 1.964 m³
Surface Area 491 m²
Diameter 25 m

ANNEX E
TECHNICAL DATA FOR ANKARA WWTP



EMWATER PROJECT COUNTRY STUDY TURKEY ANNEX

58

DISCHARGE
Average dry weather flow 7 m³/sec
Maximum dry weather flow 9 m³/sec
Maximum wet weather flow 9 m³/sec

WASTEWATER COMPOSITION
BOD5 400 mg/l
COD 600 mg/l
T.S.S 500 mg/l
Total-N 60 mg/l
Total-P 6 mg/l

DISCHARGE CRITERIA (24 Hr. Composit)
BOD5 20 mg/l
COD 100 mg/l
T.S.S 30 mg/l
NH4-N 10 mg/l
Total-N 12 mg/l
PO4-P 1 mg/l

SCREENS :
Number of screen 3 (2-11)
Distance between screen bars 20 mm

GRIT CHAMBERS
- No of grit chambers 4
- Aeration for each unit 6.3 m³/minute
- No. Of blowers 2 + 1

PRIMARY SETTLEMENT TANKS
Numbers 12
Tank diameters 40.9 m
Active Volume 5200 m³
Hydraulic Detention Time 2.13 hours

BIOPHOSPHOR TANKS
Numbers 6
The length of tanks 90 m
The width of tanks 15.5 m.
Volume of each tank 8200 m³
Hydraulic detention time 1.1 hours

AERATION TANKS
Numbers 12
The length of each tank 154 m
The width of each tank 28 m
The volume of one tank 24 790 m³
MLSS 3800 mg/lt
No. Of total blowers 12-13
The capacity of one blower 355 kwh
The number of total diffusors 21600

FINAL SETTEMENT TANKS
- Numbers 12
- Tank diameters 60 m
- Active volume of each tank 9800 m³
- Hydraulic Detention Time 2.7 hours
- Recirculation rate 76%

SLUDGE DEWATERING UNITS
- No. Of Dewatering Tables 10
- Capacity of each dewatering tables 99 m³/hr
- No. Of belt presses 10
- The capacity of each belt filters 24 m³/hr
- No. Of polyelectrolite unit 2+1
- Capacity of polyeleectrolite unit 2880 kg/day

ANNEX F

TECHNICAL VALUES OF IZMIR WWTP



EMWATER PROJECT COUNTRY STUDY TURKEY ANNEX

ANNEX G
59

THE WASTEWATER TREATMENT PLANTS IN OPERATION
(Designed and Constructed By İl l er Bank)

Municipality City Type of Treatment Operated 
Since

2000 
Population

2003 
Population

Present 
Amount of 

Treated WW 
(lt/sec)

ADIYAMAN II ADIYAMAN Pond 2000 58538 62.121 179,75
AFYON AFYON Trickling Filter 1995 128.516 136.382 394,62
AKÇAKOCA DÜZCE Activated Sludge 2003 25.560 27.124 62,79
AKHİ S AR MANİ S A Trickling Filter 1988 81.510 86.499 250,29
AKSARAY AKSARAY Pond 1993 129.949 137.903 399,02
AKŞEHİ R KONYA Pond 1988 60.226 63.912 184,93
ALAŞEHİ R MANİ S A Trickling Filter 1995 39.590 42.013 97,25

ALTINOVA Gr. YALOVA Extendet Aerated 
Activated Sludge

2003 13.555 14.385 24,97

ANTAKYA HATAY Trickling Filter 1998 144.910 153.780 444,96
AYDIN AYDIN Pond 1991 143.267 152.036 439,92
BOR Nİ ĞDE Pond 2000 29.804 31.628 73,21
BUCAK BURDUR Pond 1990 28.833 30.598 70,83
BURHANİ YE BALIKESİ R Activated Sludge 2002 31.227 33.138 76,71
ÇUBUK ANKARA Activated Sludge 1999 46.605 49.458 114,49
ÇORUM ÇORUM Activated Sludge 2001 161.321 171.195 495,36
DEVREK ZONGULDAK Pond 1996 21.360 22.667 52,47
DÜZCE DÜZCE Absistem Dam.Filt 1993 56.649 60.116 173,95
EĞRİ Dİ R ISPARTA Pond 1994 16.905 17.940 31,15
ELAZIĞ ( Mer kez )-AKÇAKİ RAZ- YURTBAŞ I ELAZIĞ Activated Sludge 1994 282.508 299.800 867,48
ERCİ S VAN Pond 2002 70.881 75.219 217,65
GEREDE BOLU Pond 1998 25.188 26.730 61,87

GÖLÇÜK Gr. KOCAELİ Extendet Aerated 
Activated Sludge 2003 113.088 120.010 347,25

HEKİ MHAN MALATYA Pond 1993 13.206 14.014 24,33
IĞDI R IĞDI R Pond 1992 59.880 63.545 183,87
ILGIN KONYA Pond 1984 26.698 28.332 65,58

İZMİT KOCAELİ Extendet Aerated 
Activated Sludge 1994 373.000 395.831 1.145,34

KADINHANI KONYA Pond 2000 14.816 15.723 27,30
KARABÜK KARABÜK Activated Sludge 2003 100.749 106.916 309,36
KARACABEY BURSA Pond 1988 40.624 43.111 99,79
KARAMAN KARAMAN Pond 1999 105.384 111.834 323,59

KARAMÜRSEL Gr. KOCAELİ Extendet Aerated 
Activated Sludge 2003 38.869 41.248 95,48

KOZAN ADANA Pond 1993 75.833 80.475 232,85

KÖRFEZ Gr. KOCAELİ Extendet Aerated 
Activated Sludge 2003 175.935 186.704 540,23

KÜTAHYA KÜTAHYA Activated Sludge 1992 166.665 176.866 511,77
MANAVGAT ANTALYA Pond 1988 71.679 76.066 220,10
MANİ S A MANİ S A Trickling Filter 1993 214.345 227.465 658,17
MURADİ YE VAN Pond 2002 19.702 20.908 48,40
NAZILLI AYDIN Activated Sludge 1988 105.665 112.133 324,46
Nİ ĞDE Nİ ĞDE Activated Sludge 1988 70.088 74.378 215,21
Nİ Zİ P GAZİ ANTEP Activated Sludge 2000 71.629 76.013 219,95
OSMANİ YE OSMANİ YE Trickling Filter 2003 173.977 184.626 534,22
S.KOCHİ SAR ANKARA Pond 1987 42.083 44.659 103,38
Ş.URFA ŞANLIURFA Pond 1995 385.588 409.189 1.184,00
SAMSAT ADIYAMAN Pond 1989 6.917 7.340 8,50
SELÇUK İZMİR Pond 1990 25.414 26.970 62,43
SÖKE AYDIN Pond 2000 62.384 66.202 191,56
SURUÇ ŞANLIURFA Pond 1985 44.421 47.140 109,12
TERME SAMSUN Pond 1990 25.052 26.585 61,54
VAN VAN Activated Sludge 1995 284.464 301.875 873,48
Y.GEDİ Z KÜTAHYA Pond 1992 20.441 21.692 50,21
YENİ ÇAĞA BOLU Pond 1990 6.364 6.754 7,82



EMWATER PROJECT COUNTRY STUDY TURKEY ANNEX

60

THE WASTEWATER TREATMENT PLANTS UNDER CONSTRUCTION 